


-

-

-

Background Information
Regarding the Jeffersontown Sewershed  and the

Chenoweth Run Watershed

For the

DEVELOPMENT  OF PRETREATMENT
PERFORMANCES  MEASURES IN A

WATERSHED-BASED  MANAGEMENT
SYSTEM

STRAND
A S S O C I A T E S ,  I N C .

E N G I N E E R S @

EPA Grant No. CX 826669-01-o
October, 1999

MSD



TABLE OF CONTENTS

,-

-

-

-

-

-

-

_-

-

-

-

Title Pace Number

1. Introduction

2. Land Use

Background.. ............................................................................................... 2-l
Future Development .................................................................................... 2-l
Summary ..................................................................................................... 2- 1
[...]
patterns at six key locations along the trunk sewer network. MSD conducted sampling in
conjunction with flow metering to establish mass loadings from each tributary area. The J-Town
collection system has experienced overflows resulting from excessive infiltration and inflow.
MSD is addressing infiltration and inflow and will repair defects in the system in an attempt to
remove excessive infiltration and inflow.



3.05 ITEMS FOR FUTURE STUDY

The following additional items should be investigated further in this grant project:

1. MSD should continue collection system sampling on a quarterly basis at strategic locations,
At the same time collection system sampling is conducted, MSD will measure flows in the
system, sample wastewater treatment plant influent  and sample tributary industrial
discharger’s wastewater. Stand alone summary reports will be generated.

2. MSD will install permanent flow monitoring facilities at four strategic locations in the
collection system. MSD staff will maintain the flow monitors and collect and analyze data.

MSD should investigate the following items outside of this grant project:

1. MSD will reduce excessive I/I deemed cost-effective as a result of their sanitary sewer
evaluation. Reducing I/I should abate overflows from the sanitary sewer system. The
goal is to eliminate SSOs and basement backups.

-

-

-

-

-

-

3-3



SECTION 4
INDUSTRIES

This section will further characterize the industrial users in the J-Town sewershed.

4.01 INDUSTRIES

There are over 700 industries and commercial establishments in the J-Town sewershed. Of these,
29 industries have been issued wastewater discharge permits from MSD. Most of the 700
establishments are small businesses, light manufacturing and small commercial establishments.
Of the 29 permitted industries, seven industries are significant industrial users (SIUs), and the
remaining 22 have been issued general discharge permits. Of the seven SKIS, all but one
(Innovative Electronic Design) are located in the Industrial Park. The location of the Industrial
Park relative to the J-Town sewershed is shown in Figure 4-l.

None of the seven industries that MSD has classified as SIUs meet the flow criteria of 25,000
gpd as part of the federal definition of an SIU. In 1994, MSD decided to take a more
conservative approach (compared to the federal definition) to defining an SIU with some of its
regional treatment plants (including J-Town). The industries that meet the MSD revised
definition of SIU in the J-Town sewershed do so because they discharge process wastewater
greater than 10,000 gallons per day or they are regulated by the federal definition as categorical
industries. Three of the SIUs fall under the categorical classification of metal-finishing:

. DCE, Inc.
l Innovative Electronic Design
l HL Lyons Co

The other four SIUs are:

l CONDEA Vista (PVC compounding)
l Jones Plastic & Engineering Company (plastic molding and injection)
l Waukesha Cherry-Burrell Company (metal products and machinery)
. White Castle Distributing, Inc. (food processing)

A list of all J-Town current and previous permitted industries with their business activity is
included in Table 4-l. A listing of all 700+ industries and commercial establishments that are
located within the J-Town sewershed but are not permitted by MSD is included in Appendix A.
Appendix B includes general information on each permitted industrial user compiled through
inspections by MSD.

4.02 SEWERSHED INDUSTRIAL LOCATIONS

Figure l-l presented the location of permitted industrial users relative to the sewershed,
specifically attributing each industry to one of the defined trunk sewers. Table 3-l cross-
referenced the industries to the trunk sewers. This information will be useful when attempting to
correlate collection system monitoring data and industrial discharge data.

4-I



4.03 INDUSTRIAL DISCHARGES

The MSD Industrial Waste Information System (IWIS) is a database for pretreatment
information. This database has generated J-Town WWTP loading reports for all conventional
pollutant parameters and all metals based on the flow and concentration information collected
between January 1995 and December 1998 from the permitted dischargers. Table 4-2 presents
the average daily flow and loadings from the industrial users. Table 4-3 presents the average
daily flow for each industrial user and the four-year average concentration for each parameter
measured at that industry. It should be noted that the number of samples collected to determine
the average loadings and concentrations varied between one and 30 samples. Data in Table 4-2
and 4-3 includes MSD’s special sampling efforts to determine ammonia and phosphorus loadings
from all permitted industries.

Table 4-4 includes a summary of total industrial flow and pollutant contribution relative to the J-
Town WWTP influent. The permitted industries contribute only about 3% of the total flow to
the J-Town WWTP. This table indicates the permitted industries contribute a low percentage of
the WWTP pollutant mass and flow.

Only three industries within the J-Town sewershed are monitored for surchargeable loadings
(BOD and Total Suspended Solids). These industries include White Castle Distributing, Adam
Matthews, Inc., and Derby Cone Co., Inc. All three are food processing industries.

4.04 COMPLIANCE STATUS

Table 4-5 presents a list,of permitted industries and their compliance status. One industry, DCE,
Inc., a metal finishing categorical industry, has entered an Agreed Order with MSD to reduce
ammonia discharges. All other industries are generally in compliance with MSD wastewater
discharge permit requirements. There have been occasional excursions for Innovative Electronic
Design (lead), Winston Products Co. (various metals), CONDEA Vista (pH, Copper), H.L.Lyons
(pH, Zinc), and Waukesha Cherry-Burrell (pH).

4.05 MONITORING EFFORTS

Table 4-6 presents the permitted parameters and identifies the frequency of sampling required
through the industrial user permits. Table 4-7 presents the permit limits included in the industrial
user permits. Table 4-8 identifies the historic (1998) data collection from the pretreatment
program. MSD collects more data than required, however the data is collected in a random
nature. Table 4-9 displays the more organized and integrated data collection effort implemented
as part of this grant project. MSD will collect even more data than required by the pretreatment
program. Data collection includes all sources in defined tributary areas during the same week of
the year to allow mass-balancing of results. This more organized approach will make the data
more useful.

-

-

-_

-

-

.-

4-2



I

4.06 SUMMARY

MSD’s pretreatment program for the J-Town WWTP has led tc good r,rderstanding  of the
industries. The location of industries relative to the collection sys .n has br n established. The
J-Town sewershed includes a large industrial park. A total of 700 industrtal  and commercial
establishments are in the J-Town sewershed. MSD has permitted 29 of these industries (22
general permits and 7 significant industrial users). The seven SIUs are included because of MSD
and conservative definitions of an SIU. The MSD database on industrial flows, concentrations
and loadings allowed tables to be generated summarizing the specific industrial contributions.
The permitted industrial users contribute a small percentage of the J-Town WWTP influent  flow
and loadings. The permitted industries are generally in compliance with thi’ discharge permits
with only a few exceptions. Future data collection efforts will be initiated usmg a more oganized
approach to provide more useful data.

4.07 ITEMS  FOR FUTURE STUDY

Our review has not led to any items for further study regarding industrial users.

-

-

-

4-3



.~

-

-

-~

-

-

-

-

-

-

-

SECTION 5
WASTEWATER TREATMENT - JEFFERSONTOWN WWTP

This section evaluates the J-Town WWTP. This evaluation provides background information
and insight into potential performance measures for the pretreatment program.

5.01 BACKGROUND

The J-Town WWTP is a secondary treatment plant with a design flow of 4 mgd, and wet weather
flows approaching 20 mgd. Construction to upgrade and improve the plant was recently
completed. Major construction activities included adding Ultraviolet (UV) Disinfection and
providing wet weather treatment capabilities such that the plant will treat excessive wet weather
flows (up to 20 mgd). Wet weather treatment includes screening/grit removal and primary
treatment prior to UV Disinfection and discharge. Other improvements included a new bar
screen; a new influent Parshall flume (for flow measurement); and chemical phosphorus removal
equipment. MSD hauls J-Town WWTP sludge to the MSD Morris Forman WWTP for further
treatment.

A site plan for the J-Town WWTP is presented in Figure 5-l. The site plan is representative of
the conditions after the recent upgrade. Figure 5-2 presents a schematic of the processes
employed at the treatment plant. The J-Town WWTP includes bar screening, flow measurement,
grit removal, extended aeration activated sludge, final clarification, effluent pumping and
ultraviolet disinfection. The activated sludge plant at the facility is divided into two separate
plants. Sludge wasted from the final clarifiers is aerobically digested prior to ultimate disposal at
the Morris Forman WWTP. Recently, improvements have been made to allow removal of
phosphorus by the addition of aluminum sulfate. The recent upgrade also added off-line
equalization for peak influent flows to prevent washout of the biological process.

The J-Town WWTP has been issued a KPDES permit which specifies the effluent limits for the
facility. Table 5-l presents the J-Town KPDES effluent limits. The facility must remove BOD
to a concentration less than 20 mg/L, TSS to a concentration less than 30 mg/L, ammonia to a
concentration less than 4 mg/L  in the summer, and 10 mg/L in the winter. In addition to the
concentration limits, mass effluent limits calculated using the 4 mgd rated capacity for the
facility are included. The plant must also remove at least 85% of the BOD and TSS received.
The facility has effluent limits for fecal colifonn, minimum and maximum pH, and dissolved
oxygen. At the next permit re-issuance (6/00),  the Division of Water (DOW) has indicated an
effluent phosphorus limit will be imposed based on a TMDL study previously performed. The
wastewater treatment plant was recently equipped to remove phosphorus by the addition of metal
salts to chemically precipitate phosphorus from the wastewater.

Local limits have been established for the J-Town WWTP. Local limits are applied to all non-
residential users. At the present time, the local limits are being reevaluated by MSD. Table 5-2
presents the local limits in effect at this time.

5-l



5.02 INFLUENT  FLOWS AND LOADINGS

The monthly average influent flows and loadings from 1996 through 1998 are presented in Table
5-3. Based on the data in Table 5-3, the WWTP receives annual average influent flows between
3.4 and 3.6 mgd. The plant is operating close to its rated hydraulic capacity of 4 mgd.
Frequently, the plant treats monthly average flows in excess of 4 mgd. The influent BOD, TSS
and NH3-N  concentrations are generally dilute, indicative of systems with significant infiltration
and inflow. Table 5-3 also presents the influent mass loadings for non-conventional pollutants
including metals, amenable cyanide, oil and grease, and phenol.

MSD has collected data on priority pollutant organics present in the J-Town influent wastewater.
Table 5-4 summarizes the sample results obtained between January 1996 and December 1998.
Occasionally MSD will detect an organic compound; however, none have been detected at high
concentrations or continuously.

5.03 EFFLUENT QUALITY

The effluent quality from the J-Town WWTP is summarized in Table 5-5. The wastewater
treatment plant routinely produces an effluent with low BOD, TSS, and NH3-N concentrations.
Typically these values are well below permit limits, however certain monthly excursions
occurred in 1997 and 1998. Occasionally the J-Town WWTP violates the monthly average
discharge permit limit for fecal colifonn  of 200/100  ml. The recent upgrade included a new
ultraviolet disinfection system that is expected to produce an effluent routinely meeting the
KPDES fecal coliform limit.

Table 5-6 identifies the water quality criteria based on Kentucky regulations for the J-Town
WWTP discharge. Criteria presented in Table 5-6 was computed using a hardness of 211 mg/L,
as determined from three years of quarterly biomonitoring results submitted to DOW. Table 5-6
is divided between current water quality criteria and proposed water quality criteria. Kentucky
DOW is proposing revisions to the numerical criteria presented in 401 KAR 5:031.

The water quality criteria for Chenoweth Run presented in Table 5-6 must be met without the
benefit of dilution, as the 7410 (7 day, 10 year low flow) of Chenoweth Run is 0 cfs at the
wastewater treatment plant discharge. MSD does not have numerical limits for the pollutants in
Table 5-6, rather MSD must pass biomonitoting, a measure of the whole effluent toxicity.
Although limits are not imposed and the data was likely to be collected when the stream flow is
greater than zero (affording some dilution), the water quality criteria presented in Table 5-6 can
be compared to the monthly average effluent quality reported by MSD in Table 5-5.

Several parameters were measured to be below the current or proposed water quality criteria.
The reported effluent concentrations of Chloride, Chromium, Nickel, Silver and Zinc are all-well
below the lowest water quality criteria. A few parameters (Cadmium, Cyanide, Lead, and
Mercury) were reported at concentrations above the lowest water quality standard, however
based on the apparent level of detection, a more sensitive analytical procedure should be used in
the future to allow more definitive conclusions to be drawn. On one occasion, Copper was
measured at a level that exceeded the current and proposed water quality standard.

5-2

-



-

-

-~

.-

-.

-

-

-

-

-

-

MSD has collected priority pollutant organic data on the effluent of the plant. The results of the
organics sampling are presented in Table 5-7. Three separate parameters were detected above
the reported detection limit during three years of sampling. None of the detected organics have
been observed more than once.

Table 5-8 presents the J-Town WWTP effluent biomonitoring results for 1995 through 1998. The
data in Table 5-8 is presented in terms of chronic toxicity units. The KPDES effluent limitation
for biomonitoring is 1.0 chronic toxicity unit. In all biomonitoring performed in the last four
years, only one exceedance of this standard was observed, samples collected between September
26, 1996 and October 4, 1996 exhibited toxicity at 1.21 TUc. MSD initiated a second test in that
quarter and demonstrated that the effluent had ~1 .O chronic toxicity unit. It is unknown why the
first biomonitoring procedure that quarter showed toxicity, however MSD suspects it was
laboratory error. Overall, the data demonstrates the discharge from the J-Town WWTP
does not exhibit toxicity.

5.04 SLUDGE

Sludge from the J-Town WWTP is aerobically digested and hauled to the Morris Fonnan WWTP
for further processing before ultimate disposal. Prior to 1997, sludge from the J-Town WWTP
was dewatered (belt filter pressed) on site and disposed in the Outer Loop landfill. Table 5-9
presents a summary of the sludge data for the years 1996-  1997.

Although MSD presently landfills biosolids from their J-Town WWTP via the Morris Fonnan
WWTP, MSD chooses to compare the biosolids quality to the quality standards for land
application of the biosolids. In the event MSD chooses to beneficially reuse treatment plant
biosolids, the beneficial reuse of biosolids in Kentucky falls under federal regulations 40 CFR